



TEST REPORT

15, Jongga-ro, Jung-gu, Ulsan, 44412, Korea

TEL 82-51-464-0771

FAX 82-51-462-2115

Report No : TAK-2024-124008

Receipt Date : 2024.08.26.

Representative : Song bongmoon

Test Completion Date : 2024.10.30.

Company name : THE RAM

Address :

Sample name : DIO Paint Protection Film

Test Results

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Accelerated Weathering Test(QUV, 1 000 h)	-	-	-	KS M ISO 4892-3 : 2012(*)
-Change of Yellowness Index(ΔYI)	-	-	0.4	applied KS M 3026 : 2016(**)

(*) UV Lamp : UVA-340, Irradiance : 0.76 W/m^2 (340 nm),
Exposure Time/Temp : 8 h UV / (60 ± 1) °C,
Condensation Time/Temp : 4 h Con / (50 ± 1) °C,
Total Exposure Time : 1 000 h.

(**) Transmission method, Measurement surface diameter : 25.4 mm, Light source : D65,
Measurement equipment : MINOLTA 3700d

- Usage of Report : QUALITY CONTROL

- Note :
1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.
 2. This test report shall be used only within the purpose of its defined usage and shall not be used for public relation, advertisement and lawsuit.
 3. This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

Lee yeonghoon

Prepared by Lee yeonghoon

Tel : 052-220-3135

Chang Jaejun

Reviewed by Chang Jaejun

Tel : 1577-0091(ARS ①→④)

2024.10.30

Korea Testing & Research Institute

President *Kim Hyun cheol*

QR Code for forgery